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1/3 intracranial hemorrhage 



How about fetal 
hypoperfusion? 

Should we 
repeat BP 
before tx? 

Both 
systolic and 
diastolic P 
exceed? 



• Any hospitalized patient with preeclampsia 
experiencing;  

– either a systolic BP of 160 or  

– a diastolic pressure of 110 mmHg should receive 
an intravenous antihypertensive agent within 15 
minutes 



ANTIHYPERTENSIVE THERAPY 

ACUTE 

–Labetolol  

–Hidralazine  

–Nifedipine (Ca channel bloker)  

• 10 mg oral/ every 30 min, max 50 mg 

–Nitroprussid  

• 0,5-10 mg/kg single dose 

 



1/10 pulmonary edema 



• A patient with preeclampsia reporting 
shortness of breath should undergo a chest X-
ray immediately 

Loss of both hemidiaphragms and silouhetting 
of the heart 



1 g 25 cc/hr  

1.5 g  38 cc/hr  

2 g  50 cc/hr  

2.5 g  63 cc/hr  

3 g    75 cc/hr  

3.5 g  88 cc/hr  

4 g     100cc/hr  

 

 

Max iv fluid 80 ml/h 
 

 20 gram MgSO4 + 500 cc RL  



1/6 placental previa + previous C/S 



• Any woman with placental previa + one or 
more C/S should be evaluated and delivered in 
a tertiary care medical center 



Uterine rupture 



Case  

• 25 y, 2G 1P 1Y (previous C/S), 25 w 

• 5:00 stomachache 

• Obstetrician gave Duphalac and sent to 
emergency department 

• 8:00 Cardiac arrest 

• Autopsy: Uterine rupture 



Previous 
uterine 
surgery 

Acute 
abdomen 

Uterine 
rupture 



 2/3 pulmonary embolus 



Case 

• 43y, 5G 4P 4Y 

• 38 w, breech C/S 

• Postop atony, 3U ERT, postop 4thday discharged 

• Postop 9thday dyspnea 

• Pulmonary angio: pulmonary embolus 

CT pulmonary angiogram in a patient 
with multiple, bilateral PE 



http://sbu.saglik.gov.tr/Ekutuphane/kitaplar/risgebyonreh.pdf 

http://sbu.saglik.gov.tr/Ekutuphane/kitaplar/risgebyonreh.pdf


Preexisting risk factors Score  

Previous recurrent VTE 3 

Previous VTE-unprovoked/Estrogen related 3 

Previous VTE-provoked 2 

Family history of VTE (1st degree relative) 1 

Known thrombophilia 2 

Medical comorbidities (SLE, OHA, proteinuria>3g) 2 

Age > 35 1 

BMI >40 kg/m2 2 

Parity >3 1 

Gross varicose veins 1 



Obstetric risk factors 

Severe preeclampsia 1 

Dehydration, hyperemesis, OHSS 1 

Multiple pregnancy 1 

Emergency C/S 2 

Elective C/S 1 

Forceps application 1 

Prologed labor > 24 h 1 

PPH > 1L or transfusion 1 







• All women should be assessed early in 
antenatal period for risk factors for VTE. 

 

 

• Women with ≥ 3 risk factors should receive 
antenatal LMWH.  



• All women should be assessed after delivery 
for risk factors for VTE. 

 

 

• Women with ≥ 2 risk factors should receive 
LMWH for 7 d.  



Case  

• 36y, 4G 2P 1A 

• MVR, AVR, Echo-N 

• 5w- Coumadin was changed with a single dose 
of LMWH 

• 10w-dyspnea              Emergency Dep-Cardiac 
arrest 



• Any patient with identified structural or 
functional cardiac disease gets a maternal–
fetal medicine consultation. 

 

• Hospitalize when you change the regimen 



Anticoagulation 
6-12 w 

< 5 mg warfarin 
 

> 5 mg warfarin 

   

UFH 

aPTT>2 

LMWH 

2 times a day 

0.8-1.2 U/ml 
anti Xa 

If you can not monitor, 
do not use LMWH 



Pregnancy 

6-12 w 

Warfarin or 
heparin (UFH or 

LMWH) 

2-3 trimester  
(till 36 w) 

Warfarin  

> 36 w 

UFH or      
LMWH 



Pregnancy + Fever 

• October-April  

• ≥ 37.8 C   

• Cough, sore throat, malaise, diarrhea, 

headache 

 

                                         

                                        CONSULTATION 

 

   Ostelmavir 75 mg 2X1/d 

http://en.wikipedia.org/wiki/File:Tamiflu.JPG


THANK YOU 


